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H EELIERE  (MOLD-RESISTANCE TEST)
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We conducted the test about mold resistance with 71 molds during 28 days by the
PacificBeam MOLD test method. In the test, growth of mold on the sample with PBM was
not detected. In conclusion, PacificBeam Mold is proved its’ high resistance to the

molds.
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MOLD-RESISTANCE TEST with 71 kinds of mold
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KBV 7 ( Test Samples )
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The details of the test samples are below.

R —X HEY o IV
(Test pieces) (Details of the samples)
TS50
A
Blank
TS5 2412 PBM-W200 % 0. 5%3700
B Added PBM-W200 0.5% to blank
4669 c 752412 PBM-W200 % 1. 0%:7A0
Added PBM-W200 1.0% to blank
D TS5 2412 PBM-W200 %= 1. 5%:%&00
Added PBM-W200 1.5% to blank
B TS5 2412 PBM-W200 % 2. 0%
Added PBM-W200 2.0% to blank
HEBFER  (Result)
B L — % B (Incubation Period)
Test piece 7 B 14 B4 21 HfY 28 HfH
(7days) (14days) (21days) (28days)
A 3 5 5 5
B 1 1 1 1
4669 C 1 1 1 1
D 1 1 1 1
E 1 1 1 1
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(Attached photos below are taken at the end of the 28 days test period.)

[GE 1] & — R A-E(Photo 1 :Test piece A to E)




Bz (Remarks)
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The circumstances of incubation were controlled to encourage growth of the

mold. The incubation period can be converted in natural terms below,

7 days period = 3 months
14 days period = 1 year

21 days period = 2 years

28 days period = 3-5 years

Therefore, the test results that the effects of PBM were confirmed thru
this test report could tell that PBM will be effective for 3 to 5 years

periods in the real living life environments.
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